jeep 150 gokart rear wheel

JEEP 150 Gokart Rear-Wheel large photo

Ref. No Function Code Part Name Reqd. No.
1 KA00119001A REAR SWING ARM COMP. 1
2 KA101010100 RUBBER BUSH,SWING ARM 2
3 KA00632001B ABSORBER ASSY. RR. 2
4 KA101020000 BUSH,REAR SWING ARM 4
5 KA101010400 SPACER,CENTER 2
6 KA105310200-2 DISC,RR. BRAKE 1
7 KA005060030 AXLE COMP.,RR. 1
8 KA005220030 REAR SPROCKET 1
9 KA00164001A COVER DISC,RR. BRAKE 1
10 KA00163001A COVER REAR SPROCKET 1
11 KA005430000 DUST SEAL 5034-7 2
12 KA005070030 HOUSING COMP,RR.AXLE BRG 2
13 KA005530000 BEARING 6206 RZ 2
14 KA005420000 DUST SEAL 4228-7.3 2
15 KA001570030 BEARING BASE 2
16 KA005050030 HUB,RR.AXLE 2
17 KA005040000 TIRE,RR.2211-10 2
18 KA005030200 CAP,TIRE INTAKE 2
19 KA005030100 INTAKE,TIRE 2
20 KA001580030 HOLDER,RR.WHEEL CAP 2
21 94110-17B01-0C FLAT WASHER( ø16.5) 2
22 KA003350000 CAP,RR.WHEEL 2
23 KA003030000 COVER,BATTERY 1
24 KA004070000 BATTERY 1
25 KA003360000 CUSHION,BATTERY 1
26 KA001600030 PRESSURE PLATE, BATTERY 1
27 KA001230030 SHORT ROD, BATTERY 1
28 GB6187-86 LOCK NUT FLANGE M6 2
29 KA001220030 LONG ROD, BATTERY 1
30 GB5787-86 BOLT FLANGE M1040 4
31 GB6187-86 LOCK NUT FLANGE M10 12
32 GB5787-86 BOLT FLANGE M820 4
33 GB6187-86 LOCK NUT FLANGE M8 14
34 GB5787-86 BOLT FLANGE M816 6
35 GB5787-86 BOLT FLANGE M835 4
36 GB5787-86 BOLT FLANGE M840 3
37 44901-BCA0-0000-0C BOLT,TIRE(M10) 8
38 KA005020000 RIM,REAR 2
39 GB6178-86 NUT M161.5 2
40 GB/T91-86 PIN3.232 2
41 GB5787-86 BOLT FLANGE M840 3
42 KA004140100 ROTOR SPEED SENSOR 1
43 KA004140200 STATOR SPEED SENSOR 1
44 KA005230000 DRIVE CHAIN 2
45 WASHER ?8?124.5 3
46 GB/T97-87 FLAT WASHER ø8 3
47 GB/T93-87 WASHER ,SPRTNG ø8 3